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Hp Finl=
A 25 cm: 50 % 50
= i B Specification
d Carpet Tile i
Product name IR H_OORING
Trade mark
ST A ¥ O =
& LR A Sunshine New Material Co.,Ld. FF ofh 2 8 picces
Client name Numbers of sample
He BEL A =
7 A Sunshine New Material Co.,Ltd. B i 18014796812
Manufacturer Client's Tel
;EL'Z, . o .
A8 5 1 Sunshine New Material Co.Ltd. - 214199
Inspected Body Postcode
Wuxing Industrial Park.D i £ 2 Product storehouse
FAE LT M hE txing industrial Fark,Donggang Sampling location
Client's acid €S8 i % ¥
’ ress Zone, Wuxi,Jiangsu,China. il FF 5 5 160m>
Sampling radix
i M 2 P :
Sampling method SArians SN
R
i 3 5 5l Model Test
B SR Test category
Sample description He .=
L7 HARS _ 2023.9.22/X03Z
Production date/Batch No.
e i i #i}k Zhao Peng. Lu Yamin
Sample is perfect /Loop pile Samp .l
B H 2023.10.11 (Sample) B e 8 .
. 2023.10.16~2023.10.18
Date of Sampling 2023.10.16 (Arrival) Date of test
GB 8624—2012
5 G 1. Critical heat 1
& i 4R {Classification for burning o B 5 Fln cat‘hes ] :Z(
Test standards behavior of building materials and Test items "L 1p clehtm
products

B & it
Test conclusion

The test results show that the sample(s) meet(s) the 5
e

B, (B) class by testing.

Date of the Issue: 2023-10-19
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Remarks

Provide by manufacturer: Thickness: 6.8mm: Mass per unit area: 5060g/m”.
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Test Item Test method | Unit Criteria Practical Assessment
Determined Data
Flame tip height in 20s GB_/ZG??% mm Fs<150 69 Passed
B, B
Critical heat flux GBH/_gééZSS KW/ CHF=8.0 8.2 Passed
Before test After test
£ 3 The product combustion properties derived from the results of this test are the results of tests

under special conditions. In practical applications, they cannot be used alone as a basis for
Remarks . :
evaluating the potential hazards of the product.
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